Vertical Blanking Panels for Cisco Nexus 7018 Switch
NEeT-Access N-Type Network Cabinet
Part Number(s) : NVBPA7018B

PANDUIT

V00029BT

INSTALLATION INSTRUCTIONS

© Panduit Corp. 2016

Tools Needed
T25 Torx Driver

1000 wide x 42RU-48RU
N-Type Cabinet

,, >
\
.
N/
\ \W
J R X
.
AW
\
3 R
NI N\
,@\ﬁ
) /
\
.

@; NN RN R RN R R NN R R N B

| PR FeE 2B EchADRE Zh2chEchADhE b Achadhs B ZokBabs

[F o AAABn Ao PAAANDOEARABOARAEEAARAND L\

E
A

T

77 AY,
m
]
-
2
&
m
>
2

1000W x 42RU-48RU Air Dams

For Technical Support: www.panduit.com/resources/install_maintain.asp

Page 1 of 8



© Panduit Corp. 2016 INSTALLATION INSTRUCTIONS V00029BT

omponents included with NVBPA7018B Hardware Kit

b
=
M5 X 0.8 X 12mm 13mm x 25mm Foam Seal Bulb Seal
Button Head Screw Qty. of 2 x 111mm long Qty. of 2 x 202mm long
Qty: 16 Qty. of 2 x 255mm long Qty. of 2 x 26.5mm long

Qty. of 4 x 35mm long

D-Shaped Rubber Seal Flap Seal
Qty. of 2 x 504mm long Qty. of 2 x 2149mm long

25mm x 51mm Foam Seal
Qty. of 1 x 589mm long

Caster Seal Bracket
Left Side
Qty. of 1

Caster Seal Bracket
Right Side
Qty. of 1

For Technical Support: www.panduit.com/resources/install_maintain.asp

Page 2 of 8



© Panduit Corp. 2016 INSTALLATION INSTRUCTIONS V00029BT

Attach seals to the Upper and Lower Panels

i e — - e e —— - -

13mm x 25mm ‘
- 35mm long
Foam Seal ‘

[ ]

‘13mmx25mm -
I 111mm long
..... Foam Seal

|
|
}7‘
|
|

|
I
I
|
I
|
I
[ (2X)
I M5 X 0.8
| X 12mm
| DO NOT
Fi ’’’’’ N ! :TlGHTEN YET
1 W. ‘ ! ‘ 13mm x 25mm Lower Panel
1 o == {"‘J ‘ 255mm long left and right side
i : / ‘ ; Foam Seal
\ \
I — m
— - UpperPanel
| 19 r | 202mm Bulb Seal left and right side |
| mm Bulb Sea
N il e |
L 77777777 T J i | J |
D | 1 - 1
I ; \
L - 13mm x 25mm
! ‘ ? 35mm long ‘
1 26.5mm Foam Seal :
' | Bulb Seal \ L ‘
)] \ . \
i \Q\\\\‘l ‘
| I o ]

/

For Technical Support: www.panduit.com/resources/install_maintain.asp

Page 3 of 8



V00029BT

INSTALLATION INSTRUCTIONS

© Panduit Corp. 2016

Attach Lower Panels to Cabinet

M5 X 0.8 X 12mm
1 per side

DO NOT TIGHTEN YET

T ITT T I T T TTTTT

NN

N
a /v

t 7= i =
TITTTTITTITITTTITITTITTITITITITITTTITTTITITITTITTTTTITTTT

N

M5 X 0.8 X 12mm
1 per side

For Technical Support: www.panduit.com/resources/install_maintain.asp

Page 4 of 8



V00029BT

INSTALLATION INSTRUCTIONS

t

er Panels to Cabine

© Panduit Corp. 2016

Attach U

L il
! "
m% S_ |
SIS el
&8 ng y4 ]
T a QS -= \© !
DO = = 0 _m
> © < | ®
€ WD. WU_ ! nme -
£ E > = = o o) ! >
AN o o = [0) 2 4 4 _VAS | » |
o “ ®© 52 14 | o
X ® 25 £ £ N w0 © 9 ! !
8_alv C O d.m < < < _Op /
o o m.m ..@W._ o X
N g =z e 5= ]
o) g2 o 21 L I =
n s )
= S g 285 1\ S S
o £ = _
e} em. |
o ® 9T YA
n O U.m_ |
I 1
1 1
L e e e e e e e e e e e e o — — = .

| \\ o Hﬁ | AR \\§7

\ .
VARV VERY I VA A
/A RTINS
e e — =

Page 5 of 8

For Technical Support: www.panduit.com/resources/install_maintain.asp




© Panduit Corp. 2016 INSTALLATION INSTRUCTIONS V00029BT

Finish Panel Installation by attaching the remainder of screws

‘T”

M5 X 0.8 X 12mm
2 per side

FINISH TIGHTENING
M5 X 0.8 X 12mm
1 per side

]
—

r-——"="=17

N1 .G OO RO E RO RO EEOGREEEEEEE]

While pushing the Caster Seal Brackets
that were installed on P. 3 tight to the floor.

= FINISH TIGHTENING

"'\"‘I.EEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEE

A\

M5 X 0.8 X 12mm
2 per side

For Technical Support: www.panduit.com/resources/install_maintain.asp

Page 6 of 8



© Panduit Corp. 2016 INSTALLATION INSTRUCTIONS V00029BT
Attach Flap Seals, Equipment seals, and bottom foam seal

EOEEd

0

b
I

”"“].EﬁEEEEEEﬁﬁEEEEEEﬁﬁEEEEEEEEEEEEEEEEEEEEEEEEE.

Install Flap Seal along
edge of Air Dams on both
sides. Trim any excess.

Install D-Shape Rubber Seal
along top of cabinet as shown

VR AR R R R R R R

"INOO OO 0000000000000 00000000000006000000000000

RV & A A A A A R A A R A A A A A N R A A A A R S A A A W A B A A A=Y

Install D-Shape Rubber Seal
along bottom of cabinet as shown

25mm x 51mm
Foam Seal

For Technical Support: www.panduit.com/resources/install_maintain.asp
Page 7 of 8




© Panduit Corp. 2016 INSTALLATION INSTRUCTIONS V00029BT

Attach provided Covers and Bezels
r ImEe |

S T A - A - A - A

CTCN3X5
8 places

’77777/

T 0O 000 b b0 000 0 0000000000000 0000800080080 8FD\/|[a

WA AR A

LE’Q‘Q'Q'Q'Q’Q’Q’Q:Q'Q'Q'Q'Q'E‘Q'Q'Q'5'5:5'5'3'5'E'E’Q’Q‘Q'Q'Q'Q'Q’Q’Q‘Q'Q'Q'Q’Q’E‘Q"ﬂ
.

For Instructions in Local Languages E-mail:
and Technical Support: n“IT techsupport@panduit.com
duit Phone:
www.panduit.com/resources/install_maintain.asp www.panduit.com 866-405-6654

Page 8 of 8 Rev. 01



